

The following sample was submitted and identified by the client as:

Sample Description : One sample of textile for fotex allergen barrier in white

Sample Receiving Date : July 24, 2009

Test Performance Period : July 24 to July 29, 2009

Test Performed : Selected test(s) as requested by applicant.

Test Results:

Migratable Fluorescent Substances (CNS 11820 P3082)

Negative

Note: Negative = Not contain migratable fluorescent substances

*** End of Report ***

Signed for and on behalf of
SGS Taiwan Ltd.


Lee Mei Ling
Asst. Manager

Unless otherwise stated the results shown in this test report refer only to the sample(s) tested. This test report cannot be reproduced, except in full, without prior written permission of the Company. 除非另有註明，否則測試結果僅針對待測樣品。未經本公司書面同意，不得部分或全部複製、轉載或傳播本測試報告。

This Test Report is issued by the Company under its General Conditions of Service printed overleaf or available on request and accessible at http://www.sgs.com/terms_and_conditions.htm. Attention is drawn to the limitation of liability, indemnification and jurisdiction issues defined therein. Any holder of this Test Report is advised that information contained herein reflects the Company's findings at the time of its intervention only and within the limits of Client's instructions, if any. The Company's sole responsibility is to its Client and this document does not constitute parties to a transaction from exercising of their rights and obligations under the transaction documents. Any unauthorized alteration, forgery or falsification of the content or appearance of this document is unlawful and offenders may be prosecuted to the fullest extent of the law.